o

””I'ﬂ”ﬁ”

SERIOUS ABOUT FACING



Contents _

Congratulations
Introduction

Before you begin
Assembly

Safety Notes — IMPORTANT
Symbol Reference Key
Assembly Instructions
Exploded View

Parts List Standard Parts
Parts List Option Parts
ARRMA Durango Ltd

ZRA - [

Congratulations

Ao raAD Y3y
[FUsIC

#HILTHIIC
REDEHIC-EE !
SURIWITPLIA
#HAII T

R

IN—I)A+

AT oavIN\—IUA+
ARRMA Durango Ltd

Inhaltsve'ze_

Herzlichen Gliickwunsch
Einfihrung

Bevor Sie anfangen
Zusammenbau
Sicherheitswarnungen - WICHTIG
Symbol Schliissel
Montage Anleitung
Explosionsansicht
Ersatzteileliste
Tuningteileliste

ARRMA Durango Ltd

H d%

Eiln "‘EI’J}JH)\
ann —
éﬂ’z‘éﬁﬁiﬁﬁﬁ

A%

REMM - EE!
YRR FFSLRA
LR

1R
—RHFR
UM RER

ARRMA Durango JE#&Z {52




DESCA10

Congratulations Herzlichen Gliickwunsch XGEAE NN

Congratulations on purchasing your new DESC410R from Team Durango! You are clearly serious about racing - serious
about winning!

Herzlichen Gliickwunsch zum Kauf lhres neuen DESC410R von Team Durango! Sie meinen es eindeutig ernst mit
Racing — ernst mit dem Gewinnen!

Team Durango DESC410R AF—D THABHTE S TEVET !

W EE NN TEAM DURANGO DESC410RH 4= 3 [ BA X ek 5 1 R A 5 2 19 A ATT

SIS AT AN

Introduction Einfiihrung 4 > A& 3> FPaEN4H

“The DESC410R shares the same Team Durango DNA, performance and innovation as the World Championship winning
DEX410, but with a more ‘regular’ specification. If you want true world-class engineering and race-winning performance, at
a price a new R/C racer can enjoy, you have found it in the Team Durango DESC410R!”

Der DESC410R teilt die gleiche Team Durango DNA, Leistung und Innovationen, wie das Weltmeisterschafts-
Gewinnerfahrzeug DEX410, ist aber mit mehr "herkbmmlichen" Spezifikationen ausgestattet, als sein gro3er Bruder. Wollen
Sie Weltklasse-Ingenieurskunst und ein Hochleistungsfahrzeug, was seinesgleichen sucht, dann haben Sie es im Team
Durango DESC410R gefunden!

“DESCA1ORIZIZFEFMIIE/N T A —I VR EFE DT—ILREF v o EF < > Team Durango DEX410MDNAASFRN TULNVET,
MWL L—RZEHROES EBDOATWSEHLEEN, EOT—ILRISRADIVS 7)o EL—RXTHTH2E5DT
UEHELAG S, TdTeam Durango DESC410R MIEIZZFDT I > TY !

DESCA10RE M A IEMMIECE, (H 5 H Y584 EDEX410—4F, JHEPH — T Team DurangoffJFE[H,
RIS S T & . Team Durango DESCA10R AMEIHA WL T AN, RIS 7R 44t 5 2 s 10
T AR e R



Introduction Einfiihrung A4 > kA& 423> P4

The DESC410R was designed for dedicated and talented R/C racers - it
was designed for you! Team Durango’s innovative designs and incredible
attention to detail mean that when you race a Team Durango car, you are
racing a true performance machine.

Team Durango stands for quality, excellence, performance and value.

“Some of the features which make your DESC410R a true racing machine
include:

» Aluminium chassis with perfect weight distribution

* Metal gear differentials

« Extra-thick front and rear shock absorber towers

* Quick-release battery mounts

» Quick release slipper-clutch and spur-gear

« Incredibly quick gear access (the front diff. can be removed with
only six screws)

One of the things that really sets your DESC410R apart from the
competition is the innovative design of its drive train. Every detail has
been considered in its revolutionary design, enabling incredible efficiency
and speed, and a super-narrow chassis with a very low centre-of-gravity.
The ultra-durable gear differentials ensure that there is no transmission
slip, other than what you choose to dial-in on the precision slipper-clutch.
The result is maximum traction on any type of track, indoors or outdoors.
The brand new design that IS the DESC410R is setting a new standard
for competition R/C cars.

Der DESC410R ist speziell konstruiert fiir engagierte und talentierte RC-
Racer — Er wurde konstruiert fiir Sie! Team Durango’s innovatives Design
und seine unglaublichen Details bedeuten fiir Sie, wenn Sie ihn fahren,
eine echte Performance Maschine zu steuern.

Team Durango steht fiir Qualitét, Spitzenleistung und Wertigkeit.

4.

Einige der Features, die Ihren DESC410R zu einer echten
Wettbewerbsmaschine machen sind:

» Aluminium-Chassis mit perfekter Gewichtsverteilung

» Metall Kegelrad-Differentiale

» StoBdémpfer Schutzmembrane

 Antriebskardans Schutzmembran

« Schnellverschluss Akkuhalterung flir Sub-C und LiPo Akkus

» Schnellverschluss fiir Mittelantrieb

» Superschneller Zugang zu den Differentialen durch I6sen von
nur 6 Schrauben

» Unglaubliches Handling und Beschleunigung

Eines der Dinge, die den DESC410R von Rest der Konkurrenz abhebt,
ist sein innovatives Design des Antriebsstranges. Jedes Detail in seinem
revolutiondren Design wurde beachtet, um eine herausragende Effizienz
und Beschleunigungsvermégen zu gewéhrleisten, sowie einen extrem
niedrigen Schwerpunkt in einem &ul3erst schmalen Chassis zu vereinigen.
Die ultra-stabilen Kegelrad-Differential sichern eine durchrutschsichere
Beschleunigung ohne jegliche Antriebsverluste. Der Prézisions-Slipper
ist ohne weiteren Ausbau von aul3en einstellbar. Das Resultat dieser
einzigartigen Komponenten gewéhrt eine unglaubliche Beschleunigung
auf jeder Strecke, Indoor, oder Outdoor. Mit diesem einzigartigen Design
setzt der DESC410R einen neuen Standard fiir Wettbewerbs RC-Cars.

DESC410RIFEHDA 7 O— KL —HY—RAIFIZTHFA o ShFEL -
5. HEI=DAEIZ!

FBIFMET YA 2 EMERIZE T I 24 > THE YA E =Team Durango
DE2LTL—L 9T 0ES, HHEEDELEDTT.

Team Durangold#5E. ME. T+ —<T R, TLTEZDMEIZEL

TEmZzBAELFELE,
DESC410RAY: D < D4%#I- & UYDESC410RIFEIZHRIBDO T S 2 &

TYELT=,
gﬂlll
dlll'ﬂllq



DESCAIORZEDL—> I I VI EFRHWL DA DEREEREHEH L T
WEJ,

- EERLOEENSVRAEERERLLEZTILI v —
CABRULXFTTFIFLIUSYIL

-EE Iy 2T — (a2 R/ UT)

DAY ) =R NyFY—I 9k

SO YD) ) —RR)YIN—T D b & RIN—F7F

S OAVOXTTIORER (7B T IEEERDRCENTETT I
ZATHE

WD R T ERE—FK

DESC410RDRE— FIZBREZ#1 =6 LTWSED. TNIXEHZER
BROTHA 2T, HoWWIAENSEZION, EGMLETYS L%
BEZ2oNEIOUERESLVWRAE—REEMEREFMILEL=, £
ZDORIUDEBTHIBFIO—rv— L EELLEZFDARAE—FRIZE
MLTWET., @AM EERR LEXT7TI7LoIvLETLI DS
DRYyNR—OSYFIZEKY LY FSNULDERBROR Y v TERE
WELFET, SNICKYHLDDIZTIERFT7 A2 RF7H—Fy FIHEL
TEIZREL S>3 EB5EMNAEETY . DESC410R[EO U RF
4 aAVRICH—DEREVNYIRLSFLEREI A —FIIUTY.

DESC410R/Z L AR AL FAIIT R S TIE R - Mg L oNIB RIS H A&
E=-g>4auiuh:

Team Durangof U /& th (A s, sk, MRS o BRI .

X G EIFHE | 8EDESC41ORE AL B B35

o A AR S AR B R

L7 S/ ERTIEY A

o PR b Rz G A PR

o JMEPUEIR M AR RS (AT ZE @A PRI, AN TR 7SS 22)

9.

FEAEEMDESCA10R M Iy sE s A 4 (12 EMAF LS RSBt T 1)
AT SIRME LS, HOEFENE ARt 2. S AR s s
REEE, FARCHRAREE O BT R . i 223 A 4 5 1 AT BLE Y
MR RIS, KR 58 BRI IR RS k. AER MR 0E, EAEE
St EMBIR AR T, COWRICSLR T 408 i s 3R A5 bR HE o

Before you begin Bevor Sie anfangen & C &= 2=

This manual contains detailed step-by-step instructions to show you how
to assemble and set-up your new DESC410R for optimum performance.
We want you to get the most out of your new racing machine, so we
suggest that you read this manual through, from cover to cover, before
beginning assembly. All Team Durango products are manufactured to
the highest possible standards, so should you find any parts difficult to
assemble, please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of
your DESC410R.

If, for any reason, you decide that you do not want your DESC410R, you
must not begin assembly. Your DESC410RR cannot be returned to
your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen, die
lhnen zeigen, wie Sie lhren neuen DESC410R zusammenbauen und
einstellen mussen, um die optimale Leistung zu erreichen. Wir méchten,
dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen
kénnen und bitten Sie, diese Bauanleitung vorn bis hinten durchzulesen,
bevor Sie mit dem Zusammenbau beginnen. Alle Team Durango Produkte

A/ 777772
(77177777



werden in den héchstmdglichen Standards produziert. Sollten Sie ein
schwierig zu montierendes Bauteil finden, priifen Sie bitte, ob es sich um
das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen,
kénnten Sie lhren DESC410R beschadigen.

Wenn Sie aus bestimmten Griinden lhren DESC410R nicht haben wollen,
miuissen Sie ihn nicht zusammenbauen. Ihr DESC kann nicht von Ihrem
Team Durango Handler zuriick genommen werden, wenn das Fahrzeug
ganz, oder auch teilweise montiert wurde.

MDY =217 ILTIEIDESCA10RDFMIIL TITWHELRHBAZR TV T/INA R
FYTTITL, BIZCRED/IN I A —T R EFIEHIMAIAEETEHL
TWET., FEREINETOL—I 09I EF—BREBETELH
LWI S UTIDT, MMHNIEAY S ATILEER—CHEENDIEES
BHLET ., Team DurangoDETHOI P UIEEVNREEEDTICEE
SNTWDAE. F—HIIOMEIZS F MM ITAHEKLGWNIGEICITEHRAE
BYDFIETHITOENTWSIMNERLTLIEESLY,

AEGAEBY ICHMA T Z2iTHh A o 12354 . DESC410RD/S— Y #HiE
FTEENANHY FT,

B—. A 5M"DERTDESC410RE IR SN BDIGEIZIZMILZEIRDH T
TLIZE L, DESCA10RIZZDEERIE—ECTHLHAIZITEON TN &R
£ - RPUZIF—UELENFERBADTITEFELIZSL,

AU A VAN R A1 SR S, TR TR I P R, Sk e ki
IE G TEIRAE AR BOE « AN A RIS RES AR B T 4e 88, Br
VITETFARZHAE AT, 15 55 S VRS Ut I I 20 28 S5 AR 0 . T i Team
Durango#f & LATH G i A= P= Al in Tl ey, Brik, “Ekrrdlss g
ATARY ) RPN, 35 18 FRAZ G S (O U0 BH 1 P9 2%, A 1 LR A R 2L 2 D7
KT H S

6.

7 VAL W B0z LA K 7 Aokeoin LakZi %, 4 IDESC410RAI e £ R Y
IR RETT M 5 B B

R R g S B 75 SR T 75 ZER I S (1IDESCA410R, W 206 AR AT 2H 46 801
JiT A it Team Durango F I 52 fs 4 AN e T 4H 2 A A 11097 i A7 B 46 R
DL

Assembly Zusammenbau #3L THIIZ 4%

Contained in your DESC410R box are different parts bags. Each bag
is marked with a letter. Within each bag are all the parts required to
complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the
correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity
and size of items for the build-stage. To assist you with the assembly of
your DESC410R, we have included full-size images of all the hardware
parts laid out, so that you can place items on top of the images to check
they are the correct size/length. Other items, such as those found on the
mould tree, are also shown, but are not full-size.

Der Inhalt Ihres DESC410R Baukastens enthélt verschiede Teile-Beutel.
Jeder Beutel ist mit einer Nummer markiert. In jedem Beutel sind genau
die Teile, die sie fiir den Zusammenbau eines Bauabschnittes bendtigen.
Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend
der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle
bendtigten Teile im Beutel enthalten sind. Um Ihnen zu helfen, haben wir
alle Teile in Originalgré3e abgebildet. So kénnen Sie lhre Teile im Zweifel
auf die Abbildung legen, um die GréBe/Dimension zu priifen. Andere
Teile, wie Teile eines Plastik-Baums sind auch zu sehen, aber nicht in
voller GréBe.

A/ 777772
(77177777



DESC410RD ARy ¥ RIZIFETNZNDHMIL TR T v FITE LI=z/S—Y N
YIMASTEYVET, TNTIDNA—YNRYTIZFBEENT—ISh
TWET ., INVTILRENETNDOMIRT— DTG LTz — YD RBE
BREFNr—EhTWET, FEMRT—JITBREG/NR—YNY T
FHERTFy FITHE LT LTI IESL,

BHIRT— O EFMBT BRNERT 2/ —YDRBEHA > T DM
BLTLEEL,, AGABICEBZNA—VYDOEYPRERZLEHL TLE
T ELLVI—Y (B X) HNESHFRRIGIZEICIEZ DERIZEED
N=YEEREHLEDIETHERNARETIDOTHERALTIIESEL,

1 IDESC410R (A A R A & R F 0 T e . T A
FRoRgin 'S, AT EHEE B A TR A T2 AT
WY TR, U AR AR R T R, IR
SN AR R AT AL T

FEALE 2 AT, SR R 5 RS AR AN B ] B B — . N T
A RO B 5 5¢ SRDESCA10R 23, Fofi 18 Bt 4 LBtk 15 i
BRI AR R B, DB L 20 A )T e TR AE .t TR %
PRI i K B2 T HRR - BT R R AR R S A 2 ASEBREL A1)
JEH

Safety Notes — iMPORTANT
THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For
anyone under 14, adult supervision and assistance is recommended
when building and operating the kit.

This kit is a high-performance radio controlled model racing product and
could cause harm and personal injury. ARRMA Durango Ltd accept no

7.

responsibility for any injuries caused by using or making this kit.

This kit is designed for use on r/c car race tracks. It should not be used
in general public areas. ARRMA Durango Ltd accept no responsibility for
any injuries caused by making or using this kit.

Please read this manual carefully to understand which ancillary items
(tools, electrics, electronics etc) are used with this kit. ARRMA Durango
Ltd accept no responsibility for the operation of any such ancillary items.

It is entirely the owner’s responsibility to ensure this product is in good
working order before operation.

Many of the items in this kit are small enough to be accidentally
swallowed and are, therefore, potential choking hazards, making them
potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/young children.

All liquids etc contained in the kit are not intended for human
consumption. Should you swallow any of the fluids supplied with the kit
(such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke,
cause sparks or excessive heat near these items. ARRMA Durango
Ltd accept no responsibility for any injuries caused by any of the parts
contained within or required to make the Kkit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment
to your vision may result in damage to your car or, worse, injury to others
or their property.

As a radio controlled device, your car is subject to radio interference from
things beyond your control. Any such interference may cause a loss of
control of your car, so please consider this possibility at all times.

A/ 777772
(77177777



Sicherhoitswarniingen S iCHTCHI
Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fiir Jugendliche unter 14 Jahren. Bei
Jugendlichen unter 14 Jahren muss eine erwachsene Person flir den
Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kénnte
erheblichen Schaden und Verletzungen hervorrufen. ARRMA Durango
Ltd dbernimmt keinerlei Haftung fiir eventuelle Schaden, die beim
Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fiir den Betrieb auf Rennstrecken ausgelegt. Es sollte
nicht auf éffentlichen Bereichen betrieben werden. ARRMA Durango Ltd
libernimmt keine Verantwortung fiir den Zusammenbau, oder Betrieb
dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche
weiteren Werkzeuge, oder Elektronik zum Zusammenbau und Betrieb des
Modells notwendig sind. Team Durango lbernimmt keine Verantwortung
fir den Gebrauch dieser zusétzlichen Gegenstdnde.

Flir den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig
der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kénnten eingeatmet werden,
was Erstickungen hervorrufen kénnte. Stellen Sie sicher, dass keine
Kleinkinder in die Ndhe des Arbeitsbereichen kommen kénnen.

Alle Fliissigkeiten des Baukastens sind nicht zum Verzehr geeignet.
Sollten Sie eine Fliissigkeit versehendlich verschlucken, begeben Sie
sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entziindlich. Rauchen Sie niemals
beim Zusammenbau und Betrieb dieses Modells. Funken kénnten
Teile des Modells entziinden. ARRMA Durango Ltd ldbernimmt keine

.8.

Verantwortung fiir Verletzungen, die wéhrend des Zusammenbaus, oder
Betrieb des Modells durch diese Dinge hervorgerufen werden kénnen.

Beriihren Sie niemals rotierende Teile des Modells. Dies kénnte
ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn
es aulBler Sichtweite ist. Jede Stérung lhrer Sicht, kann Ihr Modell
beschédigen, oder schlimmer noch, Personen, oder Eigentum
beschéadigen.

Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein,
die die Kontrolle des Modells stéren kénnen. Jegliche Interferenz kann lhr
Modell auBBer Kontrolle bringen. Bitte beachten Sie stets diesen Umstand.

zeotpic -E2 G
COFYMITIETIEIHNFEA

AR OHRESHIL14RULTT ., 13BLUTOEFHEAHENL - ZEAIC
BEEEICIINTREEDES - HHMOTTEEFLEH T ZELY,

AR EEHESBERADS A2y rO—ILA—TT, FRAAEES
UEFTLEBREETTI2ENILHY EF. ARRMA Durango LtdIEARE FZ%E
AL, EAPICRELEZULLEGIREICHLTEERZAS EDOTIED
UErEA.

AEZEY—Fy FETEITISTFA o ENTEY 2#&DOBT (A -
BHIG%) TOETICETBELEEA,

MMHNIAT A TILERHFHEE. EOKLXSGTE - /XA—IUDREM
IBfZ L TTF &L, ARRMA Durango LtdIZ#AIBICER LT EZEIC &
LN S 1EE - BEICHLTERZZESLOTEHY FE A,

d‘réaﬁ"
(/L /T ﬂl’ﬁ



ETRICERTERBROF = v I T, KEEZHRE L THLETER
IBLTLEE, RCOA—DEFTFETEEHRDEFEDORIZIT>TL
1N

AERBIBHDNSEN—VEEATEY ., BRLFT EERDOAHENE
NHYKREBKRTYT, HIDOBRICIEDT/NESLEEFHROFOBEIELE
FRCHEEL TS,

RERICEENDBRE - TOMIEHTIEHY FR-A, AL—NI D

(avoAAIL, TIUTVRE) #RRLIEIEEICETT CICEMDEZ
WEZFTTLLESIL, —EORKITABRMETT ., KK - HEFEDFY
TIFANTY LIEWTL &0, ARRMA Durango LtdiE¥ v MZ&E
NBIR—YORARETES LI LEDEE - BEICHLTEEZEZES D
DTIEFHY FEA,

EEELTWE/RA—YVIZRHEERET E2BNALHY T O THE IS L
TLEEELY,

RICHA—MERDNZAT o - BECHREVBAY DT TOETIEEKRTT
DTHEPHLLEZEL, BROBVKRETETERITET EETHOR/IC
Hh—EWBLEZY, AICEREADLERLY. BVERRT IBENH
YEITDTY CISETERIEL TS,

RICHA—DETHIEINEMOHE ONEBRFICEIYRCA—NI Y K

O—LERSBRENEICHY FT . RICA—DETHEIEICERES
REDOBKREEBEE LGN OETLTIESLY,

wavn - 2
ArmmIEt B Em
AT R T U DL LA, AR s G 2 RS T 12 B

HIJLEE, EOALEARfT 203 SERAERT, A Rt AR R AR AE A A 1 i pl st
Pk

9.

AT A TR RE BB AR Y, DR T R, A R B AL AN

Al RED A AR NI . ARRMA DurangoXt TR AN 2 2 B sl d 1 i
SN BAE AT 54T

AT ity 9 X R A BTG T R (0 SE B ARl o 5 20 AE — SR DT TR A
FHA . ARRMA DurangoX TR A 244 ] _E it s A BAE AT 5
fEo

T S5 PEEEIE TR U] A G T B RN DR B L R 77 0. ARRMA
DurangoXy T4 i 4 B 5 2 A 240 Fl i B 3 SRS BAE A 534 E

A SRR IERE R I, AP AT R S AR ST

T ER A A RS BN, PTRES AR A . HIEIE At 1 AR
REEAH A I, B PRGN T B LA AN R

PARIEAET, 2R TE EFE LART R A

AP T A FPRUTUR , B AR AR T RE R A A . A BN ) B
FUHR A, 1 55 SLED R BT SR TSR I B BB AR IR BT A A B R,
VS Z)AELITT B 5 55 M, Bl AR AT 2% 5] R AR BT sCRAE AT -
ARRMA Durangos J-AF ] A 24 A AL 5T it T 36 i A 493 2 AR AS A7 B¢
1.

W ZIAE G A AL Bl Y R EL AR O A A o 1 TARERAS T
HERIREAL, HBATREAS IS R RS 1 AR AR ml o A A i 35T

AT R IR, S AR T e S A T R T R () FR S R

XL TP L A] BE S UG R I AR B, T RS TT AR BR A A S AT, B S
RS —FHIE R

SL/IYS RETY AL I
ez crrrs)

(71177



Ui 35455 B

FROLURL (B8 ¥y MAMOERT—UTHEASATULET,
FYrEELSHMITRBISTNODO L URILISERE LGN SMIEED
TLEEL,

PRI FF SR e A B P I TR RIE R/ TR IX SRS 1
MBI E . IR SRR, R P I IR 58 R A R T

Symbol Reference Key Symbol Schliissel <+ >iRJ)L)) T7 L 2R

The symbols below are used are various stages throughout the build of your
kit. Paying close attention to these symbols, and following them properly, will
ensure your kit is built properly.

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen
wiederfinden. Bitte achten Sie auf diese Symbole und folgen Sie den
Anweisungen, um einen korrekten Zusammenbau |lhres Modells zu

gewéhrleisten. — . _
Symbol Description (English) Deutsch Japanese Chinese
1 imi JHAELE /3 ey
Assembly path of one Zusammenbau-Linie von AT ;Hzééi/m (i
item into another einem Teil zum anderen KTtk
Press/Insert one item into | Einsetzen, oder einpressen . . TSk 2R /1 kT
' Ad> Ads ! A

another eines Teils in ein anderes (&HRL/H L AL INENFAALE
Length after assembly Lange nach Zusammenbau | £& HBEERMKIE
Gap between twoitems | o ischen zwei Teilen | RIS TR

Follow arrow for direction
of assembly

Folgen Sie dem
Richtungspfeil beim
Zusammenbau

I TOARISEER
LTF&EWL

THHRHRIR 2T 41

o =

Follow steps in this order

Reihenfolge beachten

IEFIZfE>TLfZ&
Ly

TR Y

This is CORRECT / This

OrX is INCORRECT richtig / falsch ELL / 8BY IERRE /4R 7T K
W Gear grease Getriebefett FFTITIR bliahE gl
[% Differential Grease Differentials| 327”’9*”7 e
l% Thread Lock Schraubensicherungsmittel | %<8 4 #i W2 22 AU
E Pay special attention Besondere Bedeutung T’%*:(:;‘IE Lccrs /AN
% Remove with a file Mit Feile entfernen fi; L’C:H)l Ly 1 F A & B R T
iﬁ Not Included in this kit | ot Im Baukasten igzsggfgi g;%\ﬁﬁﬂﬁ
g0, | | |mmgemessenmen imoetgen [ emm e




Required items (not included in kit)

Motor Shock oil Double-sided Tape Receiver
Pinion Gear

=

Needlenose Pliers

Transmitter

Differential Oil LI-PO Battery

LI-PO LI-PO

R

Servo

e M1.3mm / M0.05inch
® M1.5mm ©® M2mm @M2.5mm




Assembl struction

—

A/ 777
(IR 177




T
) oY

4mm
330099 710001

10X15X4
601003

5X10X0.5

709001x2 310132 310030

330099

1
L
‘ 1l
i I‘ e
1 310021
| 4mm

710001

XL
X 5X10X0.5
709001

Gear Grease
W) 390005

13. Mllllgiiilziglilill’i i “géizigéggggEEg;q?;g;r



() M2X10
704008

1.3 mm

S
i

v

GEAR DIFF AXLE
310002x2
709003x4
X 310001 4X8X03
@ '= 709002
sS M2X10
704008x4
310003
4X8X0.3 0\310003
709002
'\ 310002
'\@‘;xsxo.g
310003 0900

™~

310003

310001

4X8X0.3
709002

['Differential Qil
CENTER 20,000 cst #390037

14, DESCAI0; 5 d.l’lél'ﬂﬂlfllﬁ




3mm
—»| |«—
310198
310134 310031
310131 310031
708008
708008
310136
™ Gear (48dp x 102T)

Thread Lock BB 12X18X4
390006 601012x1




-
11

“I..‘lil.-"

I\

4mm
710001x4

5X10X0.5
709001x4

BB 10X15X4
601003x4

16.

310030

Gear Grease
W) 390005

310004

5X10X0.5
709001

330099

330099

4

0

o=
o

-3
o=
own

310030

310021

X2

DESCA10;

A/ 777772
(IR 177




5
_BAG_

=

Ol

4X8X0.3
709002x8

© p==

SS M2X10
704008x8

AT.

M2X10
704008

.

[]FRONT 7000 cst #390032
REAR 2000 cst #390004

1.3 mm

4X8X0.3
//£§§>7o9ooz
9310003

310002

~—_
4X8X0.3
310003 709002

310001

GEAR DIFF AXLE
310002x4
310001
~
310003
4X8X0.3
709002 e\
4X8X0.3
4x8xo3 310003
Differential Oil

X2

IDESCA10

e

dlll'ﬂllqﬂ




Centre Driveshaft 2o

6
| BAG |
6|
e 1:1 X10xa 310116

5X10X4 6010
© 0 310005
SB 3X3 P
701004x2
J
4

310039

@ FrontX ]

’&" O

§g140X06x2 7o1ooe /‘\‘r @ 1
0 L 7°‘°°4 1.5 mm Rea I'X
PIN M2.0X10
310120x2 2_0 IIIIII
4

(O) e .

N [ 96mm

AT 0 Mmm_
i FRONT 310127x1

:

l¢
.' 86mm I
‘l REAR 310128x1
Thread Lock

m 390006




M3X12
705004

7
. 2.0mm
6

~ g
Q=

SH M3X12 310039

705004x6
<A
R
“ N\
NS
=
f |
=

FrontX1
RearX1

310039

é )
J [ B <
*42t:n
1 O
310039 > |«
(-« B \ —

o (DESDAT0;;




i
1

e 1:1
@)=

SS M3X6
704006x14

©F=

SS M3X12
704003x4

o] |

Hex Stay
320072x14

-

.20.

320043

320047

320079

Q.

M3X6
704006

320076

M3X12
704003

M3X12
704003

M3X6
704006

X2

320076

%‘I;r;zeo%(i Lock = 2.0mm




9
"BAG |

D
“...uil."'

Q=

SH M3X8
705002x8

0=

SH M3X10
705005x4

21.

M3X8

320079 320079

705002

M3X10
705005

" Thread Lock

m 390006

320079

X2

IDESCA10

T~ L

dlll'ﬂllqﬂ




10
“BAG
I:
“...il[l.."'

O =

SS M3X6
704006x4

O] jm—

SS M3X12
704003x1

©@ ©
3

SS M3X18
704001x2

SS M3X40
704025x1

22.

M3X12
704003

M3X6
704006

M3X6
704006

& M3X6
2 Thread Lock 704006

[I 390006

320076

310129

=
=
390h

&

M3X40
704025

M3X6
704006

2.0mm

IDESCA10

A/ 777772
(77177777




OBl

N M3 LOW
715001x4

© )=

SS M3X8
704006x1

© )=

SS M3X10
704007x2

PIVOT-BALL C
03

|
330347x4

.23.

310039

2.0mm

330126

M3X10
704007

M3X10
704007

715001

FRONT

2.5 mm

715001 330347
REAR
————.‘.. 2.5 mm
715001 330347
715001 330347

DESC310

Eﬂlll

(77177777




M3X10
704007

12

"BAG |

_E |
© =

SS M3X10
704007x4

© )=

SS M3X12
704003x6

320044

M3X12

/ 704003
M3X12 M3X12

2.0 mm 704003 704003




13

"BAG |

_E |
O (==

SH M3X10
705005x4

.25.

330009

2.0mm

330009

390026

2
330267

IDESCA10

T~ L

(77177777




14
BAG
_E |
o |

N M3 LOW
715001x2

@ =

SH M3X8
705002x2

O (=

SH M3X12
705004x2

© ©

320132-1

M3X8L\\\\\\\
705002

2 M3X25
704002

SS M3X18
704001x2
$S M3X25
704002x2 &
= Thread Lock 2.0mm
.I 390006




15
"BAG
_F ]
@)=

SS M3X10
704007x2

PIVOT BALL
A-ARM
330037x2

O]

Shim 3x6x0.5mm
709032x2

27.

l, 45mm N
[" |
330006 [l
330004
3X6X0.5

709032

o9

330406

M3X10
704007

@

330494

2.0mm

IDESCA10

T~ L

dlll'ﬂllqﬂ




16
"BAG |
_F |

od

PIVOT BALL
A-ARM
330037x2

Q=

SH M3X8
705002x1

© Y

DS M3X12
701001x2

Ol

Shim 3x6x0.5mm
709032x2

.28.

"4"330126

3X6X0.5

709032

" e

3X8X1
390024-1

330405

330037 -
t—

&

2.0mm

330495

DESCA10;

T~ L

(77177777




Z

LI-PO

{=E

320005

310039
27mm

320009 [ —

390024
2x5x4.5

320005

320009

Lo (DESCA10;




18

"BAG |

_F |
G

2.0mm

340019

DESCA10;

(7L L
(LU LLLIE



%'%z

4X6X0.3

19
"BAG |
G
v

& 709010 330033
Q" 4X7X25
601001 390024
340019 3X5.2x3.5
o H ’ 330293
S 3X6X0.5 320079 | 330293 /
709007x1 ' 701014
i
o é
S 4X6X0.3 6
709010x2
330033
M 4X7X2.5
@ i 320079 601001
BB 4X7X2.5 m
601001x4
@ b 340005 m
> |-
$S M3X6
704004x1 . axTX2.3 3.5mm
@ m: 3X6X0.5
SH M3X8 709007
705002x2 340005
PIVOT BALL-A _
330033x2 ﬁ M3X6
2 Thread Lock 704004 2.0 mm
390006 ]




PIVOT BALL C
330035x2

©)=

SS M3X10
704007x2

OBR

N M3HIGH
715002x4

32.

w
& Thread Lock
[ 390006

2.0mm

M3
715002

M3X10
704007

3X6X2.5
602001

M3
715002

330035

M3
715002

3X6X2.5
602001

M3
>. 715002

340020

330035

DESCA10;

A/ 777772
(77177777




21
“BAG
G
“...‘lil.."'

Ol

S 3X6X0.5
709007x4

O) =

SS M3X8
704006x2

© )=

SS M3X10
704007x2

Q=

SH M3X6
705001x4

© =

SH M3X8
705002x1

Q=

SH M3X10
705005x1

.33.

"25-Futaba"

2.0mm

"23-Sanwa / KO / JR"

"24-Hitec"

3X6X0.5
709007 M3X

0\\ 705001

\o\ \ 320079

@\ l 340060

M3X8
705002

340003

708001

IDESCA10

S e

dlll'ﬂllqﬂ




22
“BAG |
@
O =

SH M3X10
705005x2

©

.34.

2.0mm

[
Thread Lock
.ll39§§%6 e

330003

DESCAT H

T~ L

dlll'ﬂllqﬂ




d=

.35.

10126

DESCA10;







25
“BAG |
@
Q=

SH M3X10
705005x2

©




.38.

310125

712010

310122

FRONT(97mm)

X2

IDESCA10

T~ L

(77177777




.39.

310130

@ -

310124

712010 REAR(99mm)

X2

DESCA10;

Eﬂlll

(77177777




340004

Blade -

330312-8 340021 340025

O =

9
wart | @ %

©

PIVOT BAll C

340004 é
M3X12

705004

BB 5X11X4
601013x2

FRONT

BB 10X15X4
601003x2

ii
¥ Thread Lock
@ . ll 39:)60306 e

N M3 LOW

715001x2




330312-8

|
NOTE

340022

2% X2

330035

10X15X4
601003

BB 10X15X4
601003x2

©

PIVOT BAI.I. C

REAR

é Thread Lock

ll 390006




712009 ‘

M3X14

705011P,,-'
712009

X2




M3
715001

X2 g

3X8X2
390024-2




{-Ex

44.

330293

330158

330293

FRONT CAMBER LINK
35mm

_=Cl=-

35mm

_=13=-

STEERING

REAR CAMBER LINK
43mm

—=CF=—

DESC410;/

s

a

e - |
B

A/ 777772
dlll'ﬂllqﬂ




FRONT CAMBER LINK

STEERING

A/ 777772
(77177777

DESCA10;

45.



34

-F

46.

[Q L
P 2 SN ~
(:\ REAR CAMBER LINK
RN AT (T

REAR CAMBER LINK

DESCA10;

d‘réaﬁ"
(/L /T ﬂl’ﬁ




SH M3X18
705012x4

A47.

705012

Ou—

390027

310038

d

2.0mm

3X4
701002

DESCA10;

Eﬂlll

(77177777




48.

320044

d

2.0mm

IDESCA10

d‘ré.-;ﬁ"
(/L /T ﬂ”ﬁ




\ \ M3X12
705004
\ \ \M3X10
705005
‘EV | ' M3X12
\ Il 705004

O = wn:

705004
SH M3X10
705005x4

Q=

SH M3X12
705004x4

320132

2.0mm

() 7TRZ 177




A/ 777772
(77177777

2.0mm

DESCA10;

.90.




“
=
=
N
>
wvi

705008x4

330157x4

91.

«

2.0mm
2.6X5X0.5
709009
2.8X1.9
330030
330312 /‘ ~330011
330027
é Thread Lock
.] 390006

M2X5
705008

’ 330157

&

1.3 mm

Pistons

6X1.3
330157

FRONT

330170x2

I

330042x2

REAR

330155x2

[

330043x2

IDESCA10

i

Vo
dl%llq




BBBBBBBBBBB
33333333

.92.

4
DESCA10.




330181

41
BAG
|

BH M2X5

/ REAR

705008x4
O b 330149x2
0 12X1 Q

330160x4 \ 330312-1

FRONT

330286x2

= \
N R v
390026
"l Shock Oil
390023




42

"BAG |

|
Ol

N M3 Low
715001x4

SH M3X23
708010x2

2.0mm

IDESCA10

T~ L

(77177777




43

| BAG |

D |
@I | AN ‘ & 715001 ’Q'
15

N M3 Low
715001x4

SH M3X23
708010x2




44
_BAG |
I |
O =

SS M3Xé6
704004x2

O

N M3 Low
715001x4

©

SH M3X16
705015x4

.96.

M3
715001

320074
M3X16
705015

320074

DESCA10;

A/ 777772
(IR 177




=i&

_NOTING

NOTINC)




Y,
N
NS
S
i
>
0
iz
)

o7

.

©

SCH M3X6
704027x2

(A7 L L
dlll'ﬂllﬁﬂ

DESCA10;

.98.



47
BAG_
I
e 1:1_

[© 20 w—|

PIN M1.5X10
320049x4

O ==

SH M3X12
705004x4

Ol

320041x4

.59.

2.0mm

M1.5X10
320049

320041

- 320041

320041

-320041

DESCA10,

R/Z/

(7L L
d”l'ﬂllf”




=E&

.60.

FRONT

REAR

DESC410;/

”I'ﬂllﬁ




N M4
708005x4

.61.

510023

510023

510023

M4
708005
510023

M4
708005

DESCA10;;

—_
(777772
”lll'ﬂllq”



7390084

402016
P
390084

e
390084

(-
390084

D __—




2102 P11 06UBING VWYY © WO 0BURINp-wEaY MMM

[CErckEd

Tr&Y—11 IWIL 3DV

LACE
dV1 IOVHIAY

Z°~._.,~w0n‘_ QZ~>L~“.WMM*O %W %% M@ w.—.a—.—wu:

EES)

oog o [

ET) T 3x SILON a o 4 W kcL 110 ‘3410
[ | | D &} 3uvidanis [
: A=k q33HM

, 1w i 7] s3ais []

ENFN
B N—hA<s 1d3SNI BN FIG  NOLLISOd L
, |

NZGC)ZC dNNOdWOD

A414 avayl

i N<ec anvug
4y3d | 1NOYd

Si¥% SHY A)& SIUAL

T Ny
< FL£A2DS3 SONILLAS OS3

I

W R
—N=LR) Ad¥3live

L ]

By

ALFTK=A UVIO NOINId

By 7Y
ALFNYL YVIO ANdS

T T T 7 | | l
W LN Agos HY ¥ —&—3 YOLOW

=8
B-)RAx JIONV ¥IGWVD

ErE—

= B

=k LHOI3H 3a1y

wERD e
GREZLN  SHIOHS Hy3Y

R
,_ on.c avoiaud

" ;
= Y({] aNnog3y

EHPHE :
H—&Yd4t  T1ONV

L ]

HE i

Bl i By 4
@<nce SONI¥dS H—\(<4x  TIONV ¥IGWVD
HEmE T fow ]
GREZ <0OC SHIOHS INOY = RSSHE

AE

[ J% s [ 1 %4 = Yray

E/2 }£4<LC SNOLLIGNOD ANVAREZGEN nEo E§ 30OVIANS YrAY—C 3715 Yovul

_H_ e am i 5 i BEET 1
B dW3IL NIV N

Y

VO 2% 238 N—2LAN63 [ ] & ava | | Ziren o

1IHSdNIIS  =03S30 OINVUNT YL




2102 P11 06UEING VWYY © WO 0BURIN-weay MMM

N BN0L MY SdrELL LEZSLUNOSHONG
dV1 IOVHIAY

_H_ 354N00 Y130 33400 NVONNEY _H_ UNOLNY SdWEL YETIEN JQNNY 3USTENHDS H_ L
JWIL IDVY dv1 1s3g9

[ etimo e [ “Woisosswirors. 1ULINSIH SNNUIZLYIA SLINSTY

SNINd N334 SIYAL

E
E

JINIVIINODFYd  ONNNNYISYOANIARH

SINUAY SUNISSILYOWY 43idWYT INYOA

7 1s2
oog '441a 3@ ITINH 10 '4410
SINDUVWIY N3IZILON S3ILON a o0 4 110 "dd1d
i , | G &l 3Lvidanis [
JLNVC 39734 133IHM 5] saais [
i , i SIST1SIANOLLISO _ NOLLISOISLHDINID
3SSNOW N3IOVINIZ Lu3ASNI NOILISOd 1SV11ve
f , | L ]
313¥na ONNHOSIW dNNOdWOd YNALYRIVA NG 3OVIOR WAYHOOYd ¥T1934
i , i SONILLLIS 053
oM oM avauL L ]
i | i WNILYINWNDDY MY
Auillve
T [

4y | 1NOYd

NONDId 13711y

INNOYNOD AYVINHVYZ1dNYH

UVIAO UNdS

—H_ Haaame 7 7 7

[ S— NIZILON YN3LOW "YOLOW YOLOW
S31ON
o ]

oo [ 1]
HL19N31

SANDIYWIY N3ZILON

] Hion

v oy ETE—
NO.SId

15 STENYY STIONVIAL $30400Y0  3SHOY OINNACRSNY

dO0¥A INOFGHSIM
JNHIAVYD  LYLISONSIATO

] T

avoiayd
% SINOY-LINY 3¥¥vE  HOLYSTIEVLS
UVE AVMS
anNog3ay aNnog3y
aNnog3ayd 1s2
— P e TR
110 ‘4414
S1¥0SS3y NY3d34
soNRva —

143194y NiL

3JOVSSOYY0D 30 FTIONY _ ZUNLS

STUIIYYY SUNISSILYOWY YWY T NILNIH FIONV ¥3EWVD
SHIOHS 4y3d [ow ]

=—= ==m = 10SNV3IQWD  LIEHIFUANIA08

1HSI3H 341y

SINOUYIWIY N3ZILON
S310N aon
fow ] [ ]
¥NINoNOT 39NV - .
y STIOETUIY 2R4Y1 0 NTHGHA HOLASTIRAS
HLONAT JINIT ¥VE AVMS
L ] fww ]
NOLSId NIE10N
SINOY-LINY Fudve  WOLVSTIIAVLS
NO1sId Hvd AVMS
e
150
FUNHIAVES  LYLISOYSINIQ
: 441030 3NNH 10 441a
Lm 1o 110 "4d1a
fow ]
o -/+
AUNIVALNGDRG ONTNNYUSHONACR:
3 INGWEONI T0TIONY. HNdSHOWNAINASNON
avotadd 1NO/NI30L
= L ]
anogay annoa3y
35SVHD 30 TIONY___ INVIHOVN
annos3a TIONV HOLSVD
sluossay - a0 39VYSSO¥UYD 30 JIONY__ZdNn1s

ITIONV ¥IFWVD
w
710S NV 3Q¥v9

1I3HIFYINIA0E

SHIOHS LNOYI INYAY NYOA LNOY]

AHSI3H 341y

_H_ INILIWOYAAHA NVIAIN ¥3LLSM _H_ JONIYIHAY EEIt-B] H_ TVRINS 30 3dAL VBINDORLS H_ 1514 Y130 ITTIVL 3SSQUINDOLS
SNOLLIANOD “3A31 NOLLOVYHL DVHINS JZIS MOVHL

_H_ U0 RNLSAEL ‘dhELSONNGINN 7 31SId 3XD3YlS 7 7 INWINGAS ONNLTYLSNYYIA
dW3lL ¥Iv AdOViL AN3A3

100N I9U193UI0IHON LIVIGNIIS [ ] YOMGE | | N S

113HS dN11S  =0Wwasam QINVHNT WYL



Option Part

TD310022 (Driveshaft Boot Outdrive)
TD310023 (Driveshaft Boot Wheel Axle)

310022x2

310023x2

P

E’"‘ Differential Oil 2000wt

.65.

FRONT

310039

310023

310039




Exploded View

—_

A/ 777772
(IR 177




[
Slipper-clutch
310133 / 704008

709002 /

709002 310003\ 709001

810001 708008

10002
31000 310132

3100%\. 708008

709001 310001 330099 601012
310021
\ 310003 710001

310031

310030 \
710001 310031 310131
330099
709002 709002

601003 310134

330044 310198
“ 705007

310197

.67.




Front/Rear Differential

709002
704008
310003
601003 310145 709002
o 709001 3 0003
310001
310030

310002

709002

709002

.68.

310001
310002
310034
330099
710001 9

709001

330099

310021

601003

w

310030

310033




Central Transmission (front / rear)

705004A 705004 V

310039 310039

705004

(/; 310005
\ 601002
601002 310120
310116
310039
310039
310128
310039 701006 ®
310113
701004

REAR

310127

FRONT
.69.




Front Hubs

705004

330035
330035

340004

310312

712010

601013
310125

/' 310122

310123

705004 340004

.70.




Rear Hubs

310312

601013

310135 330035

1.

340022

601003

310123

310130

712010

310124




Steering

705002

' 330033
715002 709010 330203
\ 715002 ®
S \ 601001

oo @ ) w0 .‘
\_ & 2/ N\
705002 (<] /
709007 '330033\ 390024

701014
‘/ 709010 /

320079
715002

340019
/ © 1001
* 602001\. / 709018& n ‘
e

9 / 601001
704007
330035
320079——

o

340005
709018 ! 9

/ 601001
70400

715002

340020

709007

“41 A)gom 705001
"/

0 / /320079
A :/' 4
0 \‘," \7’/

3 S4
i Py,
| S ) Y

705002

340060

340003

2.

708001




Central Assembly

705005 705002 -

705002
705005 -
390024
320073 390027 i -
320079 ////
320072
320005
320072 -

320072 320079 310129

705002

\

320072

320072
320072

” \ .
-

320006 320009

704025

320076

704
04006 // o00s
704003 |

N

704006

4

704006

715001
704004

320076
704004 15001
{ / 320074
320047
320043
715015
704006 390026 705002 .

705005

T,
05005
: : } 704006 '/ -
A 705002
\

'
i
‘ E 704006
/ wo 03
704006 704008 94006 704006

704003

705002

320073

/3.




705010

Front Assembly

705010
705005 330003

330293 ~

\ 310039

330158 )
330293 i PN ge00s
\ 330293 =
330494 [[ (&3

330158 330126

o | T)
330293 Nl A7) 704006
704007 704007 {

704006
705011

705011 704007
320044 704007

704007 é 330003

R 704007
70501 1/’ 705011

310038 330004

705012
715001

705012

704007

n>04007 /330037 705011 712009 712009 705011
Ll ]
l l 709032 330406
I l l 704003 "\
y 704003 330494 390024
704003
704003

74.




Rear Assembly

705005

705005

705005

705005

330158
320093

P
A

320093

705004 330347

330495
320132

705004
705015
705005 340019 330009

<r’7

340019
o

705005
705005

320132

A4

330126

320132

9

705005 705004

705005 | 330495

9 704002

705002 704001 701001

705012 705002 705004 390024
390024

330145
705012

/5.




Shock Assembly

330157

\
FR O% 709009
330042

330011

330011

X
\

330011

%

330027

o

330030

330312

330034

\ I 330001

/6.

2

N

330030

705008

705008
v

330181
330160

705008

330157

M

705008 330160

330181

&

709009
330312
330043
330011
330155
330011
330011 \
‘ 330312
330027 330030
\ 330030 REAR

°

330312

330034

\‘ 330001




Shock Tower Assembly

715001

705004

|

Option Parts

TD330053
TD330054
TD330055
TD330056
TD330057
TD330058
TD330059
TD330060

7.

4.5X10.0X1.0MM(Grey)(2pcs)
4.5X10.0X1.1MM(Black)(2pcs)
5.0X9.0X1.0MM(Light Green)(2pcs)
5.0X9.0X1.1MM(Dark Green)(2pcs)
5.5X8.0X1.0MM(Light Blue)(2pcs)
5.5X8.0X1.1MM (Dark Blue)(2pcs)
6.0X7.5X1.0MM(Light Red)(2pcs)
6.0X7.5X1.1MM(Dark Red)(2pcs)

390026

708010

708010=s
7/ yz ail

Option Parts

TD330061
TD330062
TD330063
TD330064
TD330065
TD330066
TD330067
TD330068

5.0X11.0X1.0MM(Grey)(2pcs)
5.0X11.0X1.1MM(Black)(2pcs)
5.5X10.0X1.0MM(Light Green)(2pcs)
5.5X10.0X1.1MM(Dark Green)(2pcs)
6.0X10.75X1.0MM(Dark Blue)(2pcs)
6.0X9.0X1.1MM(Dark Blue) (2pcs)
6.5X8.5X1.0MM(Light Red) (2pcs)
6.5X8.5X1.1MM(Dark Red) (2pcs)

390026

‘/




Final Assembly

402016

390084

320049

320041 =
N

705004

—

390084

390084

320041

510009

708005

510009

708005




Parts List-Standard Parts

Parts#

TD210001
TD230025
TD230026
TD310001
TD310002
TD310003
TD310004
TD310005
TD310021
TD310030
TD310031
TD310033
TD310034
TD310038
TD310039
TD310113
TD310116
TD310120
TD310122
TD310123
TD310124
TD310125
TD310126
TD310127
TD310128
TD310129
TD310130
TD310131
TD310132
TD310133
TD310134
TD310135
TD310136
TD310137
TD310197

79.

Description

GEARED DIFFERENTIAL (Complete set)

1/10 ELECTRIC BIG BORE SHOCK SET: 29mm STROKE
1/10 ELECTRIC BIG BORE SHOCK SET: 35mm STROKE
DIFF. GEAR 14T (2pcs)

GEARED DIFF. AXLE (2pcs)

DIFF. GEAR 9T (4pcs)

DIFF. RING GEAR 42T (1pc)

BEVEL GEAR 17T (1pc)

DIFFERENTIAL CASE (1 set)

GEARED DIFF OUTDRIVE (2pc)

SLIPPER CLUTCH PAD (2pcs)

SHIM 10x12x0.1mm (10pcs)

SHIM 10x12x0.2mm (10pcs)

COVER SET: (FRONT DIFF 1pc, MID DRIVE COVER 1pc)
GEAR BOX SET: FRONT & REAR

DRIVESHAFT BUSHING (2.0mm) (DEX410R/2010 Spec) (2pcs)
GEAR INPUT DRIVESHAFT (2.0mm) (DEX410R/2010 Spec) (1pc)
DRIVESHAFT PIN B-TYPE (2.0mm) (DEX410R/2010 Spec) (4pcs)
FRONT DRIVESHAFT (1pc)

DRIVESHAFT PIN A-TYPE 2.0mm (10pcs)

REAR DRIVESHAFT (1pc)

WHEEL AXLE: FRONT (1pc)

GEAR COVER CLIP

MID DRIVESHAFT: FRONT (1pc)

MID DRIVESHAFT: REAR (1pc)

MOTOR MOUNT

WHEEL AXLE: REAR (1pc)

SLIPPER SPRING (1pc)

SLIPPER-DIFF OUTDRIVE AXLE

SLIPPER-DIFF SLIPPER PLATE: REAR
SLIPPER-DIFF SLIPPER PLATE: FRONT

ROLL PIN 1.6x14mm (DEX410R/2010 Spec) (10 pcs)
SPUR GEAR 102T (48DP)

WHEEL HEX (2pcs)

SLIPPER-DIFF OUTDRIVE: REAR

Parts#

TD310198
TD320003
TD320005
TD320006
TD320009
TD320041
TD320043
TD320044
TD320047
TD320049
TD320072
TD320073
TD320074
TD320076
TD320079
TD320141
TD330003
TD330004
TD330009
TD330011
TD330027
TD330030
TD330033
TD330034
TD330035
TD330037
TD330405
TD330406
TD330042
TD330043
TD330044
TD330099
TD330126
TD330494
TD330495
TD330145
TD330149
TD330157
TD330158

Description

SPUR GEAR 54T (1 M)

BUMPER & SKID PLATE SET

BATTERY HOLDER SET (LIPO)

BATTERY HOLDER SNAP PIN (3pcs)

BATTERY HOLDER PIN

BODY MOUNT (FRONT & REAR)

CHASSIS PLATE 2.5mm

FRONT BUMPER

REAR BRACE

PIN 1.7x10mm (10pcs)

THREADED HEX INSERT (4pcs)

CHASSIS SIDE PLATE (2.0mm)

NERF BARS (LEFT & RIGHT)

CHASSIS INSERT SET

STEERING ARMS, FRONT CHASSIS STAY & SERVO SAVER PLASTIC PARTS
REAR BUMPER SET

FRONT BULKHEAD SET

SUSPENSION HOLDER ALUMINIUM:FF

REAR BULKHEAD SET

SHOCK CARTRIDGE & PISTON SET (4pcs)

SHOCK STOPPER: RUBBER (4pcs)

SHOCK O-RING (8pcs)

PIVOT BALL A-TYPE (4pcs)

PIVOT BALL B-TYPE (4pcs)

PIVOT BALL C-TYPE (4pcs)

SUSPENSION ARM PIVOT-BALL (8PCS)

HD HINGE PIN: REAR SUSPENSION INNER (52mm 2pcs)
HD HINGE PIN: FRONT SUSPENSION INNER (45mm 2pcs)
SHOCK SHAFT : FRONT (44mm 2PCS)

SHOCK SHAFT : REAR (52mm 2pcs)

SLIPPER CLUTCH PIN 2x8mm (3pcs)

SHOCK SEAL O-RING (8pcs)

PLASTIC SUSPENSION HANGERS (6pcs)

HD SUSPENSION ARMS FRONT: 1 pair

HD SUSPENSION ARMS REAR: 1 pair

HINGE PIN: REAR SUSPENSION OUTER (2pcs)

BIG BORE SHOCK SPRINGS: 65mm DARK RED (48gfimm)(2pcs)
BIG BORE SHOCK PISTON SET (4 SHOCKS)
TURNBUCKLE M3x63mm (2pcs)



Parts#

TD330160
TD330155
TD330170
TD330181
TD330267
TD330286
TD330293
TD330312
TD330347
TD330407
TD340003
TD340004
TD340005
TD340019
TD340020
TD340021
TD340022
TD340025
TD340060
TD390001
TD390084
TD390024
TD390026
TD390027
TD390055
TD402029
TD510023
TD601001
TD601002
TD601003
TD601012
TD601013
TD705011
TD705012
TD602001
TD701001
TD701002
TD701004

.80.

Description

BIG BORE SHOCK CAP O-RING (8pcs)

BIG BORE SHOCK BODY: 35mm STROKE

BIG BORE SHOCK BODY: 29mm STROKE (1pc)

BIG BORE SHOCK CAP (4pcs)

SUSPENSION HOLDER CASTALLOY RF

BIG BORE SHOCK SPRINGS: 45mm NIGHT BLUE (108gf/mm)(2pcs)
HD BALL END SET (Black)

PLASTIC SHOCK COLLARS,14mm HEXES & SHOCK STAND OFF SET
PIVOT BALL C-TYPE 10mm (4pcs)

MOULDED SHOCK TOWER SET

SERVO SAVER SPRING (1pc)

STEERING KNUCKLE BUSHING (4pcs)

STEERING AXLE: LEFT (1pc)

PLASTIC STEERING BRACE, REAR CENTRE MOUNT AND GEARBOX INSERTS
STEERING PLATE (NON-MACHINED ALUMINIUM)
C-HUB SET (1 pair)

REAR HUB SET (0&1 DEGREE)

STEERING KNUCKLE SET (1 pair)

SERVO SAVER CENTRE SHAFT

ANTENNA TUBE & CAP (1pc)

BODY CLIP (MEDIUM) (10pcs)

PLASTIC SHIMS (15pcs)

SPRING RETAINER, BATTERY HOLDER DISTANCE BUSHING & SHIM SET
FRONT BUMPER SHIELD & GEAR COVER SET
SLIPPER-DIFF WRENCH (12mm)

DESC410 CLEAR BODY SET (V2) (Includes DECALS & MASKS)
WHEEL RIM WHITE (2pcs)

BALL BEARING : 4PCS (4x7x2.5mm)

BALL BEARING : 4PCS (5x10x4mm)

BALL BEARING : 4PCS (10x15x4mm)

BALL BEARING: 4PCS (12x18x4mm)

BALL BEARING: 4PCS (5x11x4mm)

BUTTON HEAD HEX SCREW M3x14mm (10pcs)
BUTTON HEAD HEX SCREW M3x18mm (10pcs)

BALL BEARING FLANGED: 2PCS (3x6x2.5mm) (DEX410R/2010 Spec)
DROOP SCREW M3x13MM (10pcs)

SETSCREW M3x4mm (10pcs)

SETSCREW M3x3mm (10pcs)

Parts#

TD701006
TD701014
TD704001
TD704002
TD704003
TD704004
TD704006
TD704007
TD704008
TD704025
TD704027
TD705001
TD705002
TD705003
TD705004
TD705005
TD705007
TD705008
TD705010
TD705012
TD705015
TD708001
TD708005
TD708008
TD708010
TD708014
TD709001
TD709002
TD709007
TD709009
TD709010
TD709018
TD710001
TD712009
TD712010
TD715001
TD715002

Description

SETSCREW M4x4mm (10pcs)

SETSCREW M3x14mm (10pcs)

FLAT HEAD HEX CS SCREW M3x18mm (10pcs)

FLAT HEAD HEX CS SCREW M3x25mm (10pcs)

FLAT HEAD HEX CS SCREW M3x12mm (10pcs)

FLAT HEAD HEX CS SCREW M3x6mm (10pcs)

FLAT HEAD HEX CS SCREW M3x8mm (10pcs)

FLAT HEAD HEX CS SCREW M3x10mm (10pcs)

FLAT HEAD HEX CS SCREW M2x10mm (10pcs)

CAP HEAD HEX SCREW M3x40mm (10pcs)

CAP HEAD HEX SCREW M3x6mm (10pcs)

BUTTON HEAD HEX SCREW M3x6mm (10pcs)
BUTTON HEAD HEX SCREW M3x8mm (10pcs)
BUTTON HEAD HEX SCREW M3x15mm (10pcs)
BUTTON HEAD HEX SCREW M3x12mm (10pcs)
BUTTON HEAD HEX SCREW M3x10mm (10pcs)
BUTTON HEAD HEX SCREW M3x4mm (10pcs)
BUTTON HEAD HEX SCREW M2x5mm (10pcs)
BUTTON HEAD HEX SCREW M3x25mm (10pcs)
BUTTON HEAD HEX SCREW M3x18mm (10pcs)
BUTTON HEAD HEX SCREW M3x16mm (10pcs)
SERVOSAVER NUT : ALUMINIUM (1pc)

M4 SERRATED LOCK NUT FOR WHEELS (DEX410R/2010 Spec) (10pcs)
SLIPPER-DIFF NUT (1pc)

SHOCK MOUNT SCREW M3 x 23mm (4pcs)

SCREW SHAFT M3x1.6x12mm (10pcs)

SHIM 5x10x0.8mm (10pcs)

SHIM 4x8x0.3mm (10pcs)

SERVO WASHER ALUMINIUM 6x3x0.5mm

SHOCK PISTON WASHER: CHROME 2.5mmID (10pcs)
STEEL SHIM : BLACK 4x6x0.3mm (10pcs)

DISTANCE SHIM: STEERING PLATE 3.0x5.0x0.1mm (10pcs)
E-CLIPS FOR DIFF 4mm ID (10pcs)

FRONT SUSPENSION ARM BUSHING (4pcs)
DRIVESHAFT BUSHING FRONT AND REAR DRIVESHAFTS (2pc)
LOCK NUT M3: LOW PROFILE (10pcs)

LOCKNUT M3: STANDARD (10PCS)



Parts List-option Parts Partst

Description

Parts Description TD310339 16T 48DP PINION - ALUMINIUM
TD220001 BALANCING WEIGHT SET (DEX410) TD310340 17T 48DP PINION - ALUMINIUM
TD230027 BIG BORE SPRING SET: 45mm LENGTH (8 Pairs) TD310341 18T 48DP PINION - ALUMINIUM
TD230028 BIG BORE SPRING SET: 65mm LENGTH (8 Pairs) TD310342 19T 48DP PINION - ALUMINIUM
TD230029 BIG BORE SPRING SET: HARD 45mm LENGTH (8 Pairs) ~ TD310343 20T 48DP PINION - ALUMINIUM
TD230030 ANTI-ROLL BAR SET TD310344 21T 48DP PINION - ALUMINIUM
TD310006 REAR GEARBOX INSERT (LEFT - 1pc) TD310345 22T 48DP PINION - ALUMINIUM
TD310007 REAR GEARBOX INSERT (RIGHT - 1pc) TD310346 23T 48DP PINION - ALUMINIUM
TD310022 DRIVESHAFT BOOT OUTDRIVE (2pcs) TD310347 24T 48DP PINION - ALUMINIUM
TD310137 WHEEL HEX (2pcs) TD310348 25T 48DP PINION - ALUMINIUM
TD310145 MACHINE CUT DIFF. RING GEAR 42T (1pc) TD310349 26T 48DP PINION - ALUMINIUM
TD310208 REAR GEAR BOX HOLDER (Aluminium) TD310350 27T 48DP PINION - ALUMINIUM
TD310275 LIGHTWEIGHT DIFF OUTDRIVES (2pcs) TD310351 28T 48DP PINION - ALUMINIUM
TD310302 18T MOD1 PINION - STEEL TD310352 29T 48DP PINION - ALUMINIUM
TD310303 19T MOD1 PINION - STEEL TD310353 30T 48DP PINION - ALUMINIUM
TD310304 20T MOD1 PINION - STEEL TD310354 18T MOD1 PINION - ALUMINIUM
TD310305 21T MOD1 PINION - STEEL TD310355 19T MOD1 PINION - ALUMINIUM
TD310306 22T MOD1 PINION - STEEL TD310356 20T MOD1 PINION - ALUMINIUM
TD310307 23T MOD1 PINION - STEEL TD310357 21T MOD1 PINION - ALUMINIUM
TD310308 24T MOD1 PINION - STEEL TD310358 22T MOD1 PINION - ALUMINIUM
TD310309 25T MOD1 PINION - STEEL TD310359 23T MOD1 PINION - ALUMINIUM
TD310315 15T 48DP PINION - STEEL TD310360 24T MOD1 PINION - ALUMINIUM
TD310316 16T 48DP PINION - STEEL TD310361 25T MOD1 PINION - ALUMINIUM
TD310317 17T 48DP PINION - STEEL TD320007 SKID PLATE WEIGHT (30gm BRASS)
TD310318 18T 48DP PINION - STEEL TD320008 SIDE WEIGHTS BRASS 2pcs (24gms total BRASS)
TD310319 19T 48DP PINION - STEEL TD330006 SUSPENSION HOLDER ALUMINIUM: FR
TD310320 20T 48DP PINION - STEEL TD330008 SUSPENSION HOLDER ALUMINIUM: RF
TD310321 21T 48DP PINION - STEEL TD330010 SUSPENSION HOLDER ALUMINIUM: RR Omm
TD310322 22T 48DP PINION - STEEL TD330012 SUSPENSION HOLDER ALUMINIUM: RR 2mm OFFSET
TD310323 23T 48DP PINION - STEEL TD330014 SUSPENSION HOLDER ALUMINIUM: RR 4mm OFFSET
TD310324 24T 48DP PINION - STEEL TD330015 PIVOT BALL ANTI-ROLL BAR (4pcs)
TD310325 25T 48DP PINION - STEEL TD330018 SHOCK BOOT: FRONT (2pcs)
TD310326 26T 48DP PINION - STEEL TD330023 SHOCK SEAL CAP ALUMINIUM (1pc)
TD310327 27T 48DP PINION - STEEL TD330032 SHOCK MOUNT REAR (2pcs)
TD310328 28T 48DP PINION - STEEL TD330047 ANTI ROLL BAR FRONT 1.3mm
TD310329 29T 48DP PINION - STEEL TD330048 ANTI ROLL BAR FRONT 1.5mm
TD310330 30T 48DP PINION - STEEL TD330049 ANTI ROLL BAR REAR 1.3mm
TD310338 15T 48DP PINION - ALUMINIUM TD330050 ANTI ROLL BAR REAR 1.5mm

81 TD330051 ANTI ROLL BAR FRONT 2.0mm

TD330052 ANTI ROLL BAR REAR 2.0mm



Parts#

TD330127
TD330128
TD330136
TD330137
TD330138
TD330139
TD330140
TD330141
TD330142
TD330143
TD330146
TD330147
TD330148
TD330150
TD330151
TD330152
TD330153
TD330161
TD330162
TD330257
TD330279
TD330280
TD330281
TD330282
TD330283
TD330284
TD330285
TD330308
TD330389
TD330390
TD330391
TD330392
TD330394
TD330395
TD330396
TD340001
TD340002
TD340073

.82.

Description

SHOCK TOWER (ALUMINIUM): FRONT (1pc)

SHOCK TOWER (ALUMINIUM): REAR (1pc)

BIG BORE SHOCK SPRINGS: 45mm BLACK (49gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK BLUE (62gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK GREEN (58gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK RED (66gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm GREY (32gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT BLUE (44gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT GREEN (41gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT RED (47gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm BLACK (38gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK BLUE(43gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm DARK GREEN (39gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm GREY (28gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT BLUE (32gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT GREEN (29gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 65mm LIGHT RED (35gf/mm)(2pcs)
BIG BORE SHOCK PRELOAD NUT ALUMINIUM (2pcs)
BIG BORE SHOCK PRELOAD NUT O-RING (4pcs)
TITANIUM NITRIDE FRONT SHOCK SHAFT (44MM) BLACK (2pcs)
BIG BORE SHOCK SPRINGS: 45mm YELLOW (72gf/mm)
BIG BORE SHOCK SPRINGS: 45mm PURPLE (78gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm LIGHT BROWN (86gf/mm)
BIG BORE SHOCK SPRINGS: 45mm OLIVE GREEN (85gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm ORANGE (91gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm BORDEAUX (99gf/mm)(2pcs)
BIG BORE SHOCK SPRINGS: 45mm DARK BROWN (104gf/mm)(2pcs)
RF SUSPENSION HANGER (LOW ROLL CENTRE)

ANTI ROLL BAR FRONT 1.1mm

ANTI ROLL BAR FRONT 1.7mm

ANTI ROLL BAR REAR 1.1mm

ANTI ROLL BAR REAR 1.7mm

BIG BORE DUAL TAPER PISTONS (4 x 1.0mm HOLES) (4pcs)
BIG BORE DUAL TAPER PISTONS (5 x 1.0mm HOLES) (4pcs)
BIG BORE DUAL TAPER PISTONS (6 x 1.0mm HOLES) (4pcs)
STEERING PLATE MACHINED ALUMINIUM

SERVO MOUNT MACHINED ALUMINIUM

ALUMINIUM SERVO ARM ( 24T Hitec )

Parts#

TD390004
TD390023
TD390029
TD390030
TD390031
TD390032
TD390033
TD390034
TD390035
TD390036
TD390037
TD390038
TD390039
TD390040
TD390041
TD390042
TD390043
TD390044
TD390045
TD390046
TD390047
TD390053
TD390054
TD390091
TD390092
TD390093
TD390094
TD390095
TD390096
TD390097
TD390098
TD390099
TD390100
TD499001
TD510009
TD709003
TD709004
TD709006
TD709008
TD712001

Description

DIFF OIL 2000cst (1pc)
SHOCK OIL 250cst (1pc)
DIFF OIL 1000cst (1pc)
DIFF OIL 3000cst (1pc)
DIFF OIL 5000cst (1pc)
DIFF OIL 7000cst (1pc)
DIFF OIL 10000cst (1pc
DIFF OIL 12500cst (1pc
DIFF OIL 15000cst (1pc
DIFF OIL 17500cst (1pc
DIFF OIL 20000cst (1pc)
SHOCK OIL 200cst (1pc)
SHOCK OIL 300cst (1pc)
SHOCK OIL 350cst (1pc)
SHOCK OIL 400cst (1pc)
SHOCK OIL 450cst (1pc)
SHOCK OIL 500cst (1pc)
SHOCK OIL 550cst (1pc)
SHOCK OIL 600cst (1pc)
SHOCK OIL 650cst (1pc)
SHOCK OIL 700cst (1pc)
TEAM DURANGO DIFF OIL SET (10pcs)
TEAM DURANGO SHOCK OIL SET (11pcs)
Shock Oil 225cst (12pcs)
Shock Oil 275cst (12pcs)
Shock Oil 325cst (12pcs)
Shock Oil 375cst (12pcs)
Shock Oil 425cst (12pcs)
Shock Qil 475cst (12pcs)

)

)

)

o

Shock Oil 525cst (12pcs

Shock Oil 575cst (12pcs

Shock Oil 625cst (12pcs

Shock Oil 675cst (12pcs)

DESC410R INNER BODY

WHEEL RIM BLACK (2pcs)

CASTER BLOCK SPACER 3x8x1.00mm (4pcs)
CASTER BLOCK SPACER 3x8x2.00mm (4pcs)
ALUMINIUM SPACER 8x2.5x3mm (10pcs)
SHOCK TRAVEL SPACER 7x3.3x2mm (10pcs)
BATTERY HOLDER ALUMINIUM BUSHING 5x2x4.5mm (4pcs)



ARRMA Durang Ltd
ARRMA Durango Ltd is registered in Derbyshire, England, UK
Internet:

www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all associated
material are copyright © ARRMA Durango Ltd. No part
of this owner’s manual or associated material may be
reproduced or distributed in any medium or media without
the express, written permission of ARRMA Durango Ltd.

ARRMA Durango Ltd

ARRMA Durango Ltd ZF2{E£FT : Derbyshire, England, UK

T TJYA ke
www.team-durango.com
support@team-durango.com

AREOARNBRITEEIEECKIYVRESATLET,
RKEDORABED—ERFE 1= IX £ EF ZARRMA Durango Ltd[Z &k %

EEDOFAIELICEMEE I OB ERILELFES,

.83.

ARRMA Durango Ltd

ARRMA Durango Ltd is in Derbyshire, England, GroB8britannien
registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehédrige
Material unterstehen dem Copyright ARRMA Durango Ltd.

Kein Teil dieser Bauanleitung, oder dazugehdériges Material darf
weder kopiert, oder in jegliches Medium vertrieben werden,
ohne die schriftliche Zustimmung von ARRMA Durango Ltd.

ARRMA Durango £ 4&= 2
ARRMA DurangoBiBx#&#itlt : Derbyshire, England, UK
PILEER

www.team-durango.com
support@team-durango.com

KRABESHMBXEERNE, HABMEHEARRMA Durango
P, AREZARRMA Durangoif ], ZEIELUEMAZNEEE

A/ 777772
(77177777



B10011-V1.0

m.‘eam'd“m“gn.cnm All rights reserved. © ARRMA Durango Ltd 2012.



